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VERMONT AGENCY OF TRANSPORTATION
MATERIALS && RESEARCH SECTION
CERTIFICATION && INDEPENDENT ASSURANCE UNIT

TYPE "D'" RECORD OF CERTIFICATION FROM MANUFACTURER

NAME OF MANUFACTURER: GERDAU AMERISTEEL

ADDRESS: 1919 TENNESSEE AVE., KNOXVILLE, TN 37921

WE HEREBY CERTIFY: REINFORCING STEEL, LEVEL 11

IN THE QUANTITY OF: 13,862 LB
(Plan Quantity)

FURNISHED BY: DIMENSION FABRICATORS INC

(Contractor or Supplier)

FORUSEON: 0295 BRATTLEBORO BRO 1442(35)

IDENTIFIED BY: HEAT NO. K931202,K91102,K081854,K425402,K425702,K430702

CONFORMS TO ALL REQUIREMENTS OF THE STATE OF VERMONT AGENCY OF TRANSPORTATION
2011 STANDARD SPECIFICATIONS, PERTINENT PROJECT PLANS, AND SPECIAL PROVISIONS FOR
THE ABOVE STATED CONTRACT FOR ITEM OR ITEMS LISTED AS FOLLOWS: 507.12 AND THAT
PROCESSING, PRODUCT TESTING AND INSPECTION CONTROL OF RAW MATERIALS ARE IN
CONFORMITY WITH ALL APPLICABLE SPECIFICATIONS, DRAWINGS AND/OR STANDARDS OF ALL
MATERIALS FURNISHED. /

Subscribed and sworn to before me Sigr}ém thorized

CAROL A. PUGLISI |
Notary Public, State of New York \ \-)

x-S a //‘\ TE 1
Name (Type or

No. 01PU6119884
Quahfled in Schenectady County
Commission Expires Dec. 6, 2046

Notary Mﬁ/%* Title: /‘%OOUCTIUJ\J Mg 2.

Commission Expiring Company Status or

CERTIFICATIONS FOR MATERIALS REQUIRING A TYPE "C" OR "D" CERTIFICATION, WHEN
SPECIFIED BY CONTRACT PROVISIONS, MUST BE ACCOMPANIED BY MILL TEST REPORTS
SHOWING CHEMICAL AND PHYSICAL ANALYSES.

THIS CERTIFICATION IS TO BE COMPLETED BY THE MANUFACTURER OF THE MATERIALS AND
NOT BY THE SUPPLIER OR DEALER. THIS CERTIFICATION IS TO BE SENT TO:

Vermont Agency of Transportation

Materials && Research Section
TA 562 2178 Airport Road, Unit B
Rev 02/03 Berlin, Vermont 05641

Attention: C && IA Supervisor



ei#] GERDAU AMERISTEEL

KNOXVILLE Z-BAR
19819 Tennessee Avenue, Knoxville, Tn 37921  Phone 865-546-5472 Fax 865-637-8595

Contractor DIMENSION FABRICATORS INC Project JOB# 8818* REL- 1-9
Date Shipped 31 May 2014 Job No 5013-8999

TAG NUMBER = HEAT NO. BAR SIZE GRADE LENGTH PIECES WEIGHT POWDERMFG = POWDER LOT
28330039 K931202 #9/29 MM 420 173 3M 4C07
28330041 K931102 #9/29 MM 420 4,856 3M 4C07
28330040 K931102 #9/29 MM 420 780  3M 4C07
03250804 K081854 #8/25 MM 420 534  3M 7K22
5K000366 K425402 #5/16 MM 420 491 3M 3A17C
5K000371 K425702 #5/16 MM 420 2,108 3M 3A17C
5K000373 K430702 #5/16 MM 420 4,920 3M 3A17C

Total 13,862 Lbs

THIS LETTER IS TO CERTIFY THAT THE EPOXY-COATED MATERIAL LISTED ABOVE HAS BEEN COATED PER THE POWDER MANUFACTURER'S
RECOMMENDATIONS AND CONFORMS TO ASTM D3963, ASTM A775, AASHTO M-284, AND THE GERDAU AMERISTEEL COATING DIVISION'S
QUALITY ASSURANCE PROGRAM. THE SUPPORTING DATA FOR COATING THICKNESS, CONTINUITY, FLEXIBILITY AND MATERIAL
COMPOSITION ARE ATTACHED.
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Daily Report

SPC - Daily Report - 03/18/2014

Work Center Start Date Shift Quality Control Inspector
54000002 03/17/2014 11:00:00 pm  Empty Shift Ronald Flinchum
54000002 03/18/2014 07:00:00 am  Shift A Ronald Flinchum
54000002 03/18/2014 03:00:00 pm  Shift B Ronald Flinchum
54000002 03/18/2014 11:00:00 pm  Empty Shift Ronald Flinchum

Produced Batches Mill Batches
5713931204 5713931102 5713931202

Actual Actual Bend Test Cure Time Gel Time

Calibration Calibration

(high) (low)

20.20 6.20 PASS 55.3 6.15

This letter is to certify that the epoxy-coated material listed above has been coated per the powd

Page 1 of 1

Manufacturer Batch Number
EPOXY POWDER YELOW 3M 50LB 0000003H18
EPOXY POWDER YELOW 3M 50LB 0000004C07

Batch Number

5713931204
Hand Held Inline Holidays
Holidays
0.113333 0.1

Inspection Lot
040000974604

Visual Inspection

oK

Temperature

389

ions and fi

turer’s rec

'ms to ASTM D3963,

ASTM A775, AASHTO M-284, and the Gerdau Amersiteel coating division’s quality assurance program. The supporting data for coating thickness, continuity,

flexibility and material ition are

Measurement Distribution

Note: The measurement distribution and statistics are for the entire production on 03/18/2014
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Readings
Size Count
29MM 195.00
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Standard Deviation
Average Min Max sD -2 SD +2 SD
11.43 8.10 121.00 7.95 -4.48 27.34
11.43 8.1 121 7.95 -4.48 27.34

5/31/2014



Loc

5013
Tag & Heat No(s)
03250804 K081854

Powder Manuf.

3M

COUNT

m GERDAU AMERISTEEL

KNOXVILLE Z-BAR
1919 Tennessee Avenue, Knoxville, Tn 37921  Phone 865-546-5472 Fax 865-637-8595

Production Date Shift QcCl Calibration Cure Time Calibration Cure Time
1 RFLINCHUM 6.02 20 48.09
Temp Bend In-line Hand-held Size
84 P 0.12 25
86 P 0.07 25
Lot #
7K22

Measurement Distribution
Note: The measurement distribution and statistics are for the entire production (all sizes) on 25-MAR-08.

----- Readings - - - - - - - - Std Deviation - -
40 Size Count Avg Min Max SD -2SD +2SD
25 150 944 6 13 1.62 6.20 12.68
150 944 6 13 162 6.20 12.68

m2s

05/31/14 06:30 5013 - 467



1919 Tennessee Avenue, Knoxville, Tn 37921

Loc Production Date Shift QCl
5013 08/08/13 1
Tag & Heat No(s)

5K000366 K425402

Powder Manuf. Lot #
3M 3A17C

Note: The measurement distribution and statistics are for the entire production (all sizes) on 08-AUG-13.

RFLINCHUM

m GERDAU AMERISTEEL
KNOXVILLE Z2-BAR

Calibration
65 20.7

Temp

390
388
396
400

Measurement Distribution

Size

16

COUNT

Cure Time

Bend

e e s B v}

Count

240
240

Avg Min Max
10.94 82 122

1094 82 122

Phone 865-546-5472 Fax 865-637-8595

Calibration
In-line Hand-held
0.13 0.16
0.08 0.1
0.28 0.35
0.24 0.26

Cure Time

Size

16
16
16
16

- - - Std Deviation - -

SD
0.93

0.93

05/31/14 06:30

-28D +2S8D
9.08 12.79

9.08 12.79

5013 - 467



el GERDAU AMERISTEEL

Cure Time
4512

Size

16
16
16
16

- - - Std Deviation - -

KNOXVILLE Z-BAR
1919 Tennessee Avenue, Knoxville, Tn 37921 Phone 865-546-5472 Fax 865-637-8595
Loc Production Date Shift QcCl Calibration Cure Time Calibration
5013 08/26/13 1 RHIPSHER 6.36 20.1 4512 64 211
Tag & Heat No(s) Temp Bend In-line Hand-held
5K000371 K425702 425 P 6.00 4.00
425 P 18.00 21.00
Powder Manuf. Lot # 425 P 8.00 12.00
425 P 3.00 3.00
3M 3A17C
Measurement Distribution
Note: The measurement distribution and statistics are for the entire production (all sizes) on 26-AUG-13.
"we——m e e Readings - - - - -
Size Count Avg Min Max sD
16 120 974 7.5 121 0.99
120 974 7.5 121 0.99
=
g 16
c .
(]

05/31/14 06:30

-2SD +2S8D
777 11.71

777 11.71

5013 - 467



m GERDAU AMERISTEEL
KNOXVILLE Z-BAR

1919 Tennessee Avenue, Knoxville, Tn 37921

Loc Production Date Shift QcCl Calibration Cure Time Calibration
5013 08/28/13 1 RHIPSHER 6.34 20.1 44 .44 6.4 2027
Tag & Heat No(s) Temp Bend In-line Hand-held
5K000373 K430702 425 P 6.00 4.00
425 P 0.00 3.00
Powder Manuf. Lot # 425 P 4.00 4.00
425 P 9.00 11.00
3M 3A17C
Measurement Distribution
Note: The measurement distribution and statistics are for the entire production (all sizes) on 28-AUG-13.
“YwW - e Readings - - - - -
Size Count Avg Min Max SD
16 120 964 74 119 0.87
120 964 74 119 0.87
=
g 16
a .
[~]

Phone 865-546-5472 Fax 865-637-8595

05/31/14 06:30

Cure Time

Size

16
16
16
16

- - - Std Deviation - -
-2SD +2SD
790 11.38

790 11.38

5013 - 467
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Chemical and Physical Test Report
ie15] GERDAU
KNOXVILLE STEEL MILL MADE IN UNITED STATES
1919 TENNESSEE AVE

KNOXVILLE TN 37921 USA

CUSTOMER: DIMENSION FABRICATORS INC PROJECT: JOB* 8818* REL- 1-9

SHAPE + SIZE GRADE SPECIFICATION SALES ORDER CUST P.O. NUMBER
X25MM REBAR (# 8) 420 (60) ASTM A615/A615M-03 THERMEX TREATED

HEAT I.D. C Mn P S Si Cu Ni Cr Mo V | Nb  Sn CEqv

K081854 41 82 023 065 24 35 .10 .15 .016 .003 | .004 .003 .575
Mechanical Test: Yield 85500 PSI, 589.5 MPA  Tensile: 109900 PSI, 7567.73 MPA  %El: 11.9/8in, 11.9/200MM Bend: OK DefHT: .062, 1.57MM  %l/h 3.9 Std Dev:0 Idl Diam: 1.525

Customer Requirements CASTING: STRAND CAST

This material, including the billets, was melted and manufactured in the United THE ABOVE FIGURES ARE CERTIFIED CHEMICAL AND PHYSICAL TEST RECORDS AS CONTAINED IN
States of America THE PERMANENT RECORDS OF COMPANY
Bhaskar Yalamanchili

/{4‘ T . Metallurgical Services Manager
Quality Director
af(@—— Gerd:; %aﬁ Foaritste KNOXVILLE STEEL MILL

Seller warrants that all material furnished shall comply with specifications subject to standard published manufacturing variations. NO OTHER WARRANTIES, EXPRESSED OR IMPLIED, ARE MADE BY THE SELLER,
AND SPECIFICALLY EXCLUDED ARE WARRANTIES OF MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE

In no event shall seller be liable for indirect, consequential or punitive damages arising out of or related to the materials furnished by seller.
Any claim for damages for materials that do not conform to specifications must be made from buyer to seller inmediately after delivery of same in order to allow the seller the opportunity to inspect the material in question



CERTIFIED MATERIAL TEST REPORT

Page /1
CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE
g G E R B &U GERDAU AMERISTEEL US INC GERDAU AMERISTEEL US INC 60 (420) TMX Rebar /#5 (16MM)
y M : 1255 PROCTOR STREET 1255 PROCTOR STREET
KNOXVILLE, TN 37921 KNOXVILLE, TN 37921 LENGTH WEIGHT HEAT/BATCH
US-ML-KNOXVILLE USA USA 40°00" 15,020 LB 57134257/02
1919 TENNESSEE AVENUE N. W,
KNOXVILLE, TN 37921 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
’ 506477/000020 1-ASTM A615/A615M-09
USA
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE
080113 1326-0000007502 08/02/2013
CHEMICAL COMPOSITION
C Mn P S Si Cu Ni Cr Mo Sn v CEqvA706
Y % G o % % % % % Fo %o o
0.30 0.57 0.016 0.099 0.20 0.44 0.17 0.16 0.024 0.006 0.004 0.43
MECHANICAL PROPERTIES
YS YS UTS UTS G/L G/L
PSI MPa PSI MPa Inch mm
79730 550 96400 665 8.000 200.0
MECHANICAL PROPERTIES
Elong. BendTest
%
12.30 OK
GEOMETRIC CHARACTERISTICS
%Light Def Hgt Def Gap DefSpace
% Inch Inch Inch
4.60 0.051 0.121 0.359
COMMENTS / NOTES

The above figures are certified chemical and physical test records as contained in the permanent records of company. This material, including the billets, was melted and manufactured in

the USA. CMTR complies with EN 10204 3.1,

/{/A BHASKAR YALAMANCHILI
@——— QUALITY DIRECTOR

/

%

£

4 e 3 LISA CHURNETSKI
{ poi bl ,( . /’?“(’?:"’:«(né /tj/

QUALITY ASSURANCE MGR.




ULKLLP LU VIA LIMKIAL LED 1 KEPUKIL Page 1/1
CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE
2 1#5 (16MM
GERDAU AMERISTEEL US INC GERDAU AMERISTEEL US INC 60 (420) TMX Rebar (16MM)
1255 PROCTOR STREET 1255 PROCTOR STREET
KNOXVILLE, TN 37921 KNOXVILLE, TN 37921 LENGTH WEIGHT HEAT / BATCH
US-ML-KNOXVILLE USA USA 40°00" 37,550LB 57134307/02
1919 TENNESSEE AVENUEN. W.
KNOXVILLE, TN 37921 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
’ 477344/000010 1-ASTM A615/A615M-09
USA
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE
071113 1326-0000006686 07/16/2013
CHEMICAL COMPOSITION
C Mn P S Si Cu Ni Cr Mo Sn v CEqvA706
%o % % % T e %o o % % % %
031 0.61 0.025 0.086 0.20 0.40 0.14 0.22 0.019 0.004 0.005 0.45
MECHANICAL PROPERTIES
YS YS UTS UTs G/L G/L
PSI MPa PSI MPa Inch mm
85800 592 101630 701 8.000 200.0
MECHANICAL PROPERTIES
Elong. BendTest
%
11.90 OK
GEOMETRIC CHARACTERISTICS
Y%Light Def Hgt Def Gap DefSpace
o Inch Inch Inch
4.12 0.051 0.114 0.361
COMMENTS / NOTES

The above figures are certified chemical and physical test records as cont

the USA. CMTR complies with EN 10204 3.1.

BHASKAR YALAMANCHILI
/ %\ A
QUALITY DIRECTOR

ained in the permanent records of company. This material, including the billets, was melted and manufactured in

LISA CHURNETSKI
QUALITY ASSURANCE MGR.




CERTIFIED MATERIAL TEST REPORT

Page 1/1
CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE
Go | G E R DAU GERDAU AMERISTEEL US INC GERDAU AMERISTEEL US INC 60 (420) TMX Rebar /#5 (16MM)
- ] " . i 1255 PROCTOR STREET 1255 PROCTOR STREET
KNOXVILLE,TN 37921 KNOXVILLE, TN 37921 LENGTH WEIGHT HEAT/BATCH
US-ML-KNOXVILLE USA USA 45’00" 37,922 LB 57134254/02
1919 TENNESSEE AVENUE N. W.
KNOXVILLE, TN 37921 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
’ 478436/000010 1-ASTM A615/A615M-09
USA
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE
071113 1326-0000006680 07/16/2013
CHEMICAL COMPOSITION
C Mn P S Si Cu Ni Cr Mo Sn v CEqvAT706
%o % % % o % Go Fo %o % G Fo
031 0.62 0.012 0.082 0.21 0.28 0.17 0.13 0.026 0.003 0.006 0.44
MECHANICAL PROPERTIES
YS YS UTS utTs G/L G/L
PSI MPa PSI MPa Inch mm
78850 544 96320 664 8.000 200.0
MECHANICAL PROPERTIES
Elong. BendTest
o
13.80 OK
GEOMETRIC CHARACTERISTICS
FoLight Def Hgt Def Gap DefSpace
Yo Inch Inch Inch
4.70 0.053 0.122 0.361
COMMENTS / NOTES

The above figures are certified chemical and physical test records as contained in the

the USA. CMTR complies with EN 10204 3.1.

/%\ BHASKAR YALAMANCHILI
@——— QUALITY DIRECTOR

permanent records of company. This material, including the billets, was melted and manufactured in

i LISA CHURNETSKI
¢ é’éd:ﬁv?{<fl§ fng

L » Z’,
5834
Y ‘ QUALITY ASSURANCE MGR.
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CERTIFIED MATERIAL TEST REPORT Page 1/1
CUSTOMER SHIP TO CUSTOMER BILL TO GRADE SHAPE / SIZE
G E R D AU GERDAU AMERISTEEL US INC 60 (420) TMX Rebar /#9 (29MM)
1255 PROCTOR STREET
KNOXVILLE,TN 37921 LENGTH WEIGHT HEAT/BATCH
US-ML-KNOXVILLE USA 40'00" 32,504 LB 57139312/02
1919 TENNESSEE AVENUE N. W.
KNOXVILLE. TN 37921 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
) 4501405869/000020 1-ASTM A615/A615M-09
USA
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE
1326-0000016415 02/26/2014
CHEMICAL COMPOSITION _ . v CEavAT0s
% W % %, 5 o M 9 Mo 3 % wp
0.33 0.70 0.010 0.068 0.18 0.3 0.12 0.11 0.021 0.003 0.004 0.47

MECHANICAL PROPERTIES

Pl MPa Bey wb fac i

84270 581 104510 721 8.000 200.0
MECHANICAL PROPERTIES
Elg)lg‘ BendTest
(]
13.50 OK
GEOMETRIC CHARACTERISTICS
Y%Laght Det Hgt Def Gap DefSpace
% Inch Inch Inch
4.59 0.071 0190 0672

COMMENTS / NOTES

The above figures are certified chemical and physical test records as contained in the
the USA. CMTR complies with EN 10204 3.1.

BHASKAR YALAMANCHILI
/e
QUALITY DIRECTOR

permanent records of company. This material, cluding the billets, was melted and manufactured in

LISA CHURNETSKI
QUALITY ASSURANCE MGR




